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Section 1 Report summary

Nemko

Section 1. Report summary

1.1 Applicant and manufacturer

Company name Redline Communications
Address 302 Town Centre Blvd
City Markham
Province/State ON

Postal/Zip code L3R OE8

Country Canada

1.2 Test specifications

FCC 47 CFR Part 15, Subpart H White Space Devices

1.3 Test methods

KDB 416721 D01 v03 White Space Test Procedures

1.4 Statement of compliance

In the configuration tested, the EUT was found compliant.

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product under test complies in full with the
requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

1.5 Exclusions

None

1.6 Testreport revision history

Revision # Details of changes made to test report
TRF Original report issued
Report reference ID:  358506-1TRFWL Page 4 of 64
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Section 2:

Summary of test results

Section 2. Summary of test results

Nemko

2.1  FCC Part 15 Subpart H test results

Part Test description Verdict
§15.713(g)(3) Fixed white space device registration Pass
§15.713(g)(3)(iii) Unsuccessful registration — restricted coordinates Pass
§15.713(g)(3)(v) Unsuccessful registration due to incomplete information — missing owner Pass
§15.713(g)(3)(vi) Unsuccessful registration due to incomplete information — contact name Pass
§15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact address Pass
§15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact state (province) Pass
§15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact zip (postal) code Pass
§15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact city Pass
§15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact country Pass
§15.713(g)(3)(viii) Unsuccessful registration due to incomplete information — contact email Pass
§15.713(g)(3)(ix) Unsuccessful registration due to incomplete information — contact telephone Pass
§15.713(e)(6) Unsuccessful registration due to HAAT > 250 m Pass
§15.713(e)(6) Unsuccessful registration due to antenna height that exceeds 30 m Pass
§15.713(g)(3)(i) and (ii) Unsuccessful registration due to incomplete information — FCC ID and Serial number Pass
§15.713(a)(1) 48 hour channel scheduling Pass
§15.713(a)(3) Relocation of fixed TVBD Pass
§15.711(c)(2)(i) Fixed & Mode Il TVDB database update Pass
§15.711(c)(2)(iii) Low-power auxiliary device protection Pass
§15.712 Interference protection requirements (Fixed and personal/portable) Pass
§15.711(c)(2)(ii) Fixed and Mode Il Power level reduction Pass
§15.711(j) Security Pass
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Section 3: Equipment under test (EUT) details

Nemko

Section 3. Equipment under test (EUT) details

3.1 Sample information

Receipt date October 15, 2018
Nemko sample ID number land2

3.2 EUT information

Product name RDL-3000-RMH

Model of Base station device RDL-3000 Ellipse

Model of Subscriber device RDL-3000 Enterprise

Serial number 400SC18350005 (Base station), 399RM18390005 (Subscriber)

3.3 Technical information

Frequency band 470-614 MHz

Channel BW 6,12,18,24 MHz

Type of modulation BPSK to 264-QAM

Power requirements 120 VAC 60 Hz or 48 Voc via PoE

3.4  Product description and theory of operation

The RDL-3000-RMH is a 2x2 MIMO broadband radio that provides high capacity, long range communications link. Operating in 470-698MHz band, RDL-
3000-RMH is configured via firmware options and electronic product keys.

RDL-3000-RMH is a Fixed WSD that supports PAWS Protocol to Access White Space Database. It operates with Nominet, FCC approved database provider.
It fully complies with WSDB channel availability and EIRP information that includes scheduled changes in channel availability by making a re-check contact
with DB every 20 minutes.

3.5 Database information

Nominet White Space Data Base and Data base sandbox were used for devices registration and testing.

Report reference ID:  358506-1TRFWL Page 6 of 64
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Section 4: Engineering consideration

Section 4. Engineering considerations

Nemko

4.1 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

4.2  Technical judgment

FCC ID:QC8-RDL3000RMF was used for testing purposes and database access.

4.3  Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.

Report reference ID:  358506-1TRFWL
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Section 5: Test conditions

Nemko

Section 5. Test conditions

5.1 Atmospheric conditions

Temperature 15-30°C
Relative humidity 20-75%
Air pressure 860-1060 mbar

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

5.2 Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages 5 %, for which the equipment was designed.

Report reference ID:  358506-1TRFWL Page 8 of 64
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Section 6: Measurement uncertainty

@mko

Section 6. Measurement uncertainty

6.1 Uncertainty of measurement

UKAS Lab 34 and TIA-603-B have been used as guidance for measurement uncertainty reasonable estimations with regards to previous experience and
validation of data. Nemko Canada, Inc. follows these test methods in order to satisfy ISO/IEC 17025 requirements for estimation of uncertainty of
measurement for wireless products.

Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%
certainty.

Table 6.1-1: Measurement uncertainty

Test name Measurement uncertainty, dB
All antenna port measurements 0.55
Report reference ID:  358506-1TRFWL Page 9 of 64
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Section 7: Test equipment

Section 7. Test equipment

@mko

7.1 Test equipment list

Table 7.1-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
Spectrum analyzer Rohde & Schwarz FSP FA001920 1vyear Sep.30/19
Report reference ID:  358506-1TRFWL pPage 10 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3) Fixed white space device registration

Specification FCC Part 15 Subpart H Nem kO

Section 8. Testing data

8.1 FCC 15.713(g)(3) Fixed white space device registration

8.1.1 Definitions and limits

Prior to operating for the first time or after changing location, a fixed white space device must register with the white space database by providing the
information listed in paragraph (g)(3) of §15.713. Testing in accordance with KDB 416721 D01, Ill (2)(a)

8.1.2 Test summary

Test date October 16, 2018

8.1.3 Observations, settings and special notes

EUT was configured with the with proper registration information. Successful registration with all required fields and as a Fixed device type was verified by
showing on the GUI page.

8.1.4 Test data

RBW 3 MHz

VBW 10 MHz

Ref 30 dBm «Att 40 aB SWT 60 =
30
20 2]
ser
[ -
| 1o
| -20
om
| -=0
i o ivitaont Amaakatmati il
s
|50
| -0
70
Center 542 MHz 6 s/

Date: 16.0CT.2018 14:55:23

Figure 8.1-1: Successful registration of Base station device. Spectrum plot shows that prior to the registration of the EUT there is no transmission and the
transmission started right after the successful registration.

Note: there were no emissions from the Base station Device detected, on any channels, until it has successfully registered.

Report reference ID:  358506-1TRFWL Page 11 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3) Fixed white space device registration k
Specification FCC Part 15 Subpart H Nem O

'RDL-3000 Ellipse (192468.3.210) 542 MHiz Tue Oct 16 2018 14:37:32 GMT-0400 (Eastern Daylight Time) 'RDL-3000 Ellipse (192.168.3.210). 542 MHz
Wireless Ethernet Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: No SW Ver: 3.97.859(MAIN) Link ~ Signal Link 100 D Unsaved Data: lo SW Ver: 3.97.859(MAIN)
E B E B B Radio temperature;  34°C | 93°F Act Links: 0 o o E B B Radio temperature:  37°C / 99°F Act Links: 1
System Messages Clear Log WSDB Configuration/Control
000d, 00:00:43 1005 - User Configuration Load: OK L Begistration informaticn e
000d, 00:00:43 1016 - Options Key Properties Load: OK FCC Identifier QCE-RDL3000RMF
SUNGEIA S AE Outionk ReyE o OF WSDBURL sandbox-paws wsdb.uk
000d, 00:00:43  1018- Options Key 1 Activated: OK
000d, 00:0043 1066 - Video Buffer Enabled Serial Number 4005C18350005

000d, 00:00:44 1001 - System Configuration Load: OK
000d, 00:00:47 1049 - Radio Enabled

000d, 00:00:47 1090 - DHCP option 12 (hostname) will be: RDL-3000-Ellipse Use GPS
000d, 00:00:47 1009 - Network Configuration: OK

IDeviceType Fixed I

000d, 00:00:43 1085 - WSDB[INIT]: => WAIT_GPS. A

000d, 00:00:49 1086 - WSDB[WAIT_GPS]: ==> PAUSE. Longitude

000d, 00:00:49 1086 - WSDB[PAUSE]: ==> INIT_CHECK.

000d, 00:00:49 1086 - WSDB[INIT_CHECK]: ==> INIT. Antenna Height

000d, 00:00:49 1086 - WSDB[INIT): building init request.

000d, 00:00:49 1086 - WSDB[INIT]: opening SSL connection. Owner Name

000d, 00:00:23 1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141,54.101" .

000d, 00:00:25 1047 - MAC Initialization: OK Contact Name a

m_
N
000d, 00:00:25 2093 - Wireless Securjty f:evmkfa(u missing Contact Street Address
000d, 00:00:25 2064 - SSH DSA KEY missing, using default key

000d, 00:00:26 1085 - WSDB[INIT: sending INT request. Contact City
000d, 00:00:26 1047 - MAC Initialization: OK D
000d, 00:00:26 1086 - WSDB[INIT]: reading init response.

000d, 00:00:27 1076 - Software Version: 3.97.853(MAIN) Contact Postal Code L3R 0E8
000d, 00:00:32 1086 - WSDBINIT]: processing init response.
000d, 00:00:32 1086 - WSDBINI it sent successful.
000d, 00:00:32 1086 - WSDB(INI lizatior
000d, 00:00:32 1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.
000d, 00:00:32 1086 - WSDB[REGISTRATION]: building registration request. Contact Phone
000d, 00:00:32 1086 - WSDB[REGISTRATION]: opening SSL connection.

000d, 00:00:32 1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101"
000d, 00:00:35 1086 - WSDB[REGISTRATION]: sending registration request.

Contact State/Province

Contact Country

Contact Email support@redline.com

000d, 00:00:36 1086 reading registration response.
000d, 00:00:42 1061 - GPS unit def : OK [sw=7.03 (45969) 1
000d, 00:00:44 1086 il istration response.

000d, 00:00:44 1086

000d, 00:00:44 1086 - WSDB[REGISTRATION]: ==> CHANNEL _LIST.

000d, 00:00:44 1086 - WSDB[CHANNEL_LIST}: connecting.

000d, 00:00:44 1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101"
000d, 00:00:43 1086 - WSDB[CHANNEL_LIST]: sending channel list request.
000d, 00:00:54 1086 - WSDB[CHANNEL_LIST]: reading channel list response.
000d, 00:00:55 1077 - GPS number of satellites used: Low

000d, 00:01:07 1086 - WSDB[CHANNEL_LIST]: processing channel list response.
000d, 00:01:07 1086 - WSDB[CHANNEL_LIST]: channel list update successful.
000d, 00:01:08 1086 - WSDB[CHANNEL_LIST]: ==> WAIT_REFRESH.

000d, 00:01:09 1047 - MAC Initialization: OK

Figure 8.1-2: Data log of successful registration and identification as Fixed Device Type of Base station device

Report reference ID: ~ 358506-1TRFWL Page 12 of 64
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Section 8
Test name
Specification

Report reference ID:
Applicant:
Model:

Testing data

FCC 15.713(g)(3) Fixed white space device registration

FCC Part 15 Subpart H

@emko

Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
o ] o o m] Radio temperature:  42°C / 108°F Act Links: 1

WSDB Configuration/Control

2 Registration Information_

FCC Identifier QC8-RDL3000RMF

wso L
Serial Number 399RM 18390005

I Device Type Fixed I

Use GPS

Lattuce o] s ot ]
Longiuce 00 o - viese |

Antenna Height

Owner Name

Contact Name

Contact Street Address
Contact City

Contact State/Province
Contact Postal Code
Contact Country
Contact Email

Contact Phone

meters
feet

302 town center bivd

13r 0e8

_o‘m 3 3| |
&8 I
2119 )
£||5

3

8

3

Figure 8.1-3: Data log of successful registration and identification as Fixed Device Type of subscriber device

358506-1TRFWL
Redline Communications
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Section 8
Test name

Specification

8.2

Testing data

FCC 15.713(a)(1), FCC 15.711(c)(2)(iii) 48 hour channel scheduling

FCC Part 15 Subpart H

FCC 15.713(a)(1), FCC 15.711(c)(2)(iii) 48 hour channel scheduling

@emko

8.2.1

Definitions and limits

After receiving an available channel list, register a low-power auxiliary device on the WSD operating channel to operate on an available channel and in an

upcoming time period when the device will be tested. Repeat the available channel request after the update interval and in the time period when the low-
power auxiliary device is scheduled to operate, and confirm that the low-power device is accounted for in the schedule. Using the system management
software, confirm that the device changes channels at the scheduled time. Testing in accordance with KDB 416721 D01, 11l (2)(h)

8.2.2 Test summary
Test date October 16, 2018
8.2.3 Observations, settings and special notes

EUT implements a refresh time of 20 minutes instead of 48-hour push notification wait. Information is sent to database 3 times an hour.

8.2.4

Test data
RDL-3000 Ellipse (192.168.3.210). 542 MHz
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.859(MAIN)
(] (] o =} o Radio temperature:  40°C / 104°F Act Links: 1
WSDB Status
FCCID QC8-RDL3000RMF
WSDB URL sandbox-paws.wsdb.uk
Location 41°53'25.4946" North, 87°37'25.3033" West
Server Connectivity Status SUCCESS
i i Ti Tue, 16 Oct 2018 19:05:33 GMT
Registration Status SUCCESS
Channel List Response Timestamp Tue, 16 Oct 2018 19:05:42 GMT
Channel List Response Status SUCCESS
Number of Available Channels 20

Selected Channel

25

Refresh Time

Expiry Time
Current EIRP

1 day, 7 h, 54 min, 13 sec
80

42 | 43 44

.46,

(47 (48 (49 /50 | 51

Figure 8.2-1: Refresh time instead of 48-hour push notification wait of Base station device

Report reference ID:
Applicant:

358506-1TRFWL
Redline Communications
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Section 8 Testing data

Test name FCC 15.713(a)(1), FCC 15.711(c)(2)(iii) 48 hour channel scheduling k
Specification FCC Part 15 Subpart H Nem O

RDL-3000 Enterprise (192.168.3.263) 605 MHz Wed Oct 17 2018 12:03:26 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: No SW Ver: 3.97.864(MAIN)
(m] o o o o Radio temperature:  43°C/109°F Act Links: 1
WSDB Status
FCCID QC8-RDL3000RMF
WSDB URL sandbox-paws.wsdb.uk
Location 37°48'31.3494" North, 100°20'55.1879" West
Server Connectivity Status SUCCESS
i i Ti Wed, 17 Oct 2018 16:03:06 GMT
Registration Status SUCCESS
Channel List Response Timestamp Wed, 17 Oct 2018 16:03:16 GMT
Channel List Response Status SUCCESS
Number of Available Channels 23
I Refresh Time 19 min, 56 secl
piry lime 1day, , Do Min, J9 Sec
Current EIRP 36

Figure 8.2-2: Refresh time instead of 48-hour push notification wait of subscriber device

Report reference ID: ~ 358506-1TRFWL Page 15 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3)(iii) Unsuccessful registration — restricted coordinates

Specification FCC Part 15 Subpart H Nem kO

8.3  FCC 15.713(g)(3)(iii) Unsuccessful registration — restricted coordinates

8.3.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(iii) Device's geographic coordinates (latitude and longitude (NAD 83));

8.3.2 Test summary

Test date October 16, 2018

8.3.3 Observations, settings and special notes

The device was initially configured with a valid registration such that the device will begin to transmit on a given channel. Once the device was transmitting
and the link was established, the registration data was modified to incorporate restricted coordinates. EUT was configured with restricted coordinated:
outside US regulatory boundaries with latitude: 45° 14°17.7"°N and longitude: 75° 19°09.2""W (within Canada). The registration process was re-initiated with
the invalid coordinates. After database rejection, the EUT stopped the transmission.

8.3.4 Test data

RBW 3 MHz
VBW 10 MHz
Ref 30 dBm «Att 40 daB SWT 60 s

Center 542 MHz & s/

Date: 16.0CT.2018 13:29:33

Figure 8.3-1: Unsuccessful registration with restricted coordinates. Spectrum
plot shows that prior to the unsuccessful registration the EUT was
transmitting and the transmission stopped right after the EUT detected
missing information in the registration form.

Report reference ID: ~ 358506-1TRFWL Page 16 of 64
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Section 8
Test name
Specification

Testing data

FCC Part 15 Subpart H

Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.859(MAIN)
B B o o0 o Radio temperature:  39°C / 102°F Act Links: 0
System Messages Clear Log

000d, 00:04:57 1047 - MAC Initialization: OK

000d, 00:05:04 1074 - Link (4) [00:09:02:16:3D:16]: UP

000d, 00:07:48 1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.
000d, 00:07:48 1036 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

000d, 00:07:48 1086 - WSDB[REGISTRATION]: building reqistration request.

000d, 00:07:48 1086 pening SSL

000d, 00:07:48 1086 - SSLClient: “sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .
000d, 00:07:51 1086 - WSDB[REGISTRATION]: sending registration request.

000d, 00:07:52 1086 - WSDB[REGISTRATION]: reading registration response.

000d, 00:07:53 1086 - WSDB[REGISTRATION]: processing registration response.

000d, 00:07:53 1088 - WSDB[REGISTRATION]: registration response error: "location is outside coverage area”, retry in 15 seconds.
000d, 00:07:53 1084 - TV channel list from WSDB has expired. TX is OFF.

000d, 00:07:54 1075 - Link (4) [00:09:02:16:30:16]: DOWN

000d, 00:07:54 1088 - WSDB[REGISTRATION): channel list expired.

000d, 00:08:08 1036 - WSDB[REGISTRATIONJ: building registration request.

000d, 00:08:08 1086 pening SSL i

000d, 00:08:09 1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .
000d, 00:08:43 1086 - WSDB[REGISTRATION]: sending registration request.

000d, 00:08:19 1086 - WSDB[REGISTRATION]: reading registration response.

000d, 00:08:22 1088 - WSDB[REGISTRATION): registration response error: “location is outside coverage area”, retry in 15 seconds.
000d, 00:08:37 1086 - WSDB[REGISTRATION]: building registration request.

000d, 00:08:38 1086 pening SSL i

000d, 00:08:38 1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.441.54.101" .

FCC 15.713(g)(3)(iii) Unsuccessful registration — restricted coordinates

@emko

'RDL-3000 Ellipse (192.168.3.210). 542 MHz, Tue Oct.
Wireless Ethernet
Link  Signal Link 100  FD Unsaved Data: Yes SW Ver: 3.97.859(MAIN)
=} L] o ] a Radio temperature: 37°C199°F Act Links: 0
WSDB Status
2. WsDB staty
FCCin QC8-RDL3000RMF
WSDB URL sandbox-paws.wsdb.uk
Location 0°0'0.0000" North, 0°00.0000" East
Server Connectivity Status SUCCESS
Registration Response Timestamp Tue, 16 Oct 2018 17:41:25 GMT
Registration Status FAILURE
Channel List Response Timestamp
Channel List Response Status FAILURE
Number of Available Channels 0
Selected Channel 2%
Refresh Time 0sec
Expiry Time 0sec
Current EIRP 80

‘RDL-3000 Ellipse (192.168.3.210). 542 Mz, Tue Oct 16 2018 13:12:05 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link ~ Signal Link 100  FD Unsaved Data: Yes SW Ver: 3.97.859(MAIN)
B = o o o Radio temperature:  36°C/97°F Act Links: 0

WSDB Configuration/Control

FCC Identifier QC-RDL3000RMF

Serial lumber 400SC18350005

Device Type Fixed

Use GPS

Latitude

Longitude

Antenna Height s
ovnerane
contrame
Contact Street Address
contry
Contact State/Province
Contact Postal Code
Contact Country
Contact Email
Contact Phone

451417.7N,7519'09.2W

45°14'17.7°'N 75°19'09.2"W
45.238250,-75.319222

A ® |

SAVE NEARBY

PHONE

6MQJ+78 Russell, Ontario

Add a missing place
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QUEBEC

| NE

[ |
Montreal ! |
o £ 1

2t reMAINE Ty
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[ —" 4
) T NH
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Figure 8.3-3: Settings of the restricted coordinates of Base station device and location of these coordinates on map

358506-1TRFWL
Redline Communications
RDL-3000 Ellipse and RDL-3000 Enterprise

Report reference ID:
Applicant:
Model:
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@emko

Section 8 Testing data
Test name FCC 15.713(g)(3)(iii) Unsuccessful registration — restricted coordinates
Specification FCC Part 15 Subpart H
Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: No SW Ver: 3.97.864(MAIN)
o o o [ ] o Radio temperature:  42°C / 108°F Act Links: 1
| Clear Log

System Messages

000d,
000d,
000d,
000d,
000d,

06:03:06
06:03:06
06:03:06
06:03:05
06:03:02

1086 - WSDB[REGISTRATION]: processing registration response.

1086 - WSDB[REGISTRATION]: reading registration response.

1086 - WSDB[REGISTRATION]: sending registration request.

1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .

1088 - WSDB[REGISTRATION]: registration response error: “location is outside coverage area", retry in 15 seconds,

000d,

e
1086 - WSDB[REGISTRATION]: building registration request.

1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.
1008 - Network Configuration Save: 0K

1006 - User Configuration Save: OK

1002 - System Configuration Save: OK

1008 - Network Configuration Save: OK

1006 - User Configuration Save: OK

1086 - WSDB[CHANNEL _LIST]: ==> WAIT_REFRESH.

1086 - WSDB[CHANNEL_LIST]: channel list update successful.

1086 - WSDB[CHANNEL_LIST]: processing channel list response.

1086 - WSDB[CHANNEL _LIST]: reading channel list response.

1086 - _LIST]: sendir
1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .
1086 - WSDB[CHANNEL _LIST]: connecting.

1086 - WSDB[REGISTRATION]: ==> CHANNEL_LIST.

1086 - WSDB[REGISTRATION]: registration successful.

1086 - WSDB[REGISTRATION]: processing registration response.

1086 - WSDB[REGISTRATION]: reading registration response.

1086 - WSDB[REGISTRATION]: sending registration request.

1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .
1086 - WSDB[REGISTRATION]: opening SSL connection.

1086 - WSDB[REGISTRATION]: building registration request.

1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.
1086 - WSDB[CHANNEL _LISTJ: ==> WAIT_REFRESH.

06:03:02
06:03:02
06:03:02
06:03:00
06:03:00
06:03:00
06:02:59
06:02:59
06:00:51
06:00:51
06:00:51
06:00:45
06:00:44
06:00:41
06:00:41
06:00:41
06:00:41
06:00:41
06:00:35
06:00:34
06:00:32
06:00:31
06:00:31
06:00:31
06:00:31
06:00:29

Double click here to toggle the chronological order ¢

RDL-3000 Enterprise (192.168.3.263) 805 MH: Wed Oct
Wireless Ethernet
Link  Signal Link 100  FD Unsaved Data: No SW Ver: 3.97.864{MAIN)
5] (5] [} o o Radio temperature: 35°C 1 95°F Act Links: 0
FCCID ‘QC8-RDL3000RMF
WSDB URL sandbox-paws.wsdb.uk
Location 0°0°0.0000"" North, 0°0°'0.0000" East

Server Connectivity Status
Registration Response Timestamp
Registration Status

Channel List Response Timestamp
Channel List Response Status
Number of Available Channels
Selected Channel

Refresh Time

Expiry Time

Current ERP

@ Channel List

SUCCESS
Wed, 17 Oct 2018 15:23:53 GMT
FAILURE

FAILURE
0

kL)

Osec
0sec
38

Figure 8.3-4: Data log of unsuccessful registration with restricted coordinates of Subscriber device and reception of empty channel list

Report reference ID:

358506-1TRFWL
Applicant:  Redline Communications

Model:

RDL-3000 Ellipse and RDL-3000 Enterprise
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Section 8 Testing data

Test name FCC 15.713(g)(3)(v) Unsuccessful registration due to incomplete information — missing owner k
Specification FCC Part 15 Subpart H Nem O

8.4  FCC15.713(g)(3)(v) Unsuccessful registration due to incomplete information — missing owner

8.4.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(v) Name of the individual or business that owns the device

8.4.2 Test summary

Test date October 16, 2018

8.4.3 Observations, settings and special notes

EUT was configured with incomplete information: owner field was left intentionally blank (instead of Redline). It was verified, that after detecting missing
contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.4.4 Test data

Error: Owner Name field is empty!
[CJPreventthis page from creating additional dialogs

Figure 8.4-1: Data log of unsuccessful registration with missing owner information of Base station device

Report reference ID: ~ 358506-1TRFWL Page 19 of 64
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Model:  RDL-3000 Ellipse and RDL-3000 Enterprise



Section 8 Testing data
Test name FCC 15.713(g)(3)(v) Unsuccessful registration due to incomplete information — missing owner N k
Specification FCC Part 15 Subpart H em O

Error: Owner Name field is empty!

Figure 8.4-2: Data log of unsuccessful registration with missing owner information of subscriber device

Report reference ID: ~ 358506-1TRFWL Page 20 of 64
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Section 8 Testing data

Test name FCC 15.713(g)(3)(vi) Unsuccessful registration due to incomplete information — contact name N k
Specification FCC Part 15 Subpart H em O

8.5  FCC 15.713(g)(3)(vi) Unsuccessful registration due to incomplete information — contact name

8.5.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vi) Name of a contact person responsible for the device's operation

8.5.2 Test summary

Test date October 16, 2018

8.5.3 Observations, settings and special notes

EUT was configured with incomplete information: contact name field was left intentionally blank (instead of Nada). It was verified, that after detecting
missing contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.5.4 Test data

Error: Contact Name field is empty!
[ Prevent this page from creating additional dialogs

Figure 8.5-1: Data log of unsuccessful registration with missing contact name of Base station device

Report reference ID: ~ 358506-1TRFWL Page 21 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vi) Unsuccessful registration due to incomplete information — contact name N k
Specification FCC Part 15 Subpart H em O

Error: Contact Name field is empty!

Figure 8.5-2: Data log of unsuccessful registration with missing contact name of Subscriber device

Report reference ID: ~ 358506-1TRFWL Page 22 of 64
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Section 8 Testing data

Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact address k
Specification FCC Part 15 Subpart H Nem O

8.6  FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact address

8.6.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vii) Address for the contact person

8.6.2 Test summary

Test date October 16, 2018

8.6.3 Observations, settings and special notes

EUT was configured with incomplete information: contact address field was left intentionally blank (instead of 302 Town center blvd). It was verified, that
after detecting missing contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.6.4 Test data

Error: Contact Street Address field is empty!

[C]Prevent this page from creating additional dialogs

Figure 8.6-1: Data log of unsuccessful registration with missing contact address of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact address N k
Specification FCC Part 15 Subpart H em O

Error: Contact Street Address field is empty!

|

Figure 8.6-2: Data log of unsuccessful registration with missing contact address of Subscriber device
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Section 8 Testing data

Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact state N k
Specification FCC Part 15 Subpart H em O

8.7 FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact state (province)

8.7.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vii) Address for the contact person

8.7.2 Test summary

Test date October 16, 2018

8.7.3 Observations, settings and special notes

EUT was configured with incomplete information: contact state field was left intentionally blank (instead of ON). It was verified, that after detecting missing
contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then

modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.7.4 Test data

Error: Contact State/Province field is empty!

Figure 8.7-1: Data log of unsuccessful registration with missing contact state of Base station device

Report reference ID: ~ 358506-1TRFWL Page 25 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact state N k
Specification FCC Part 15 Subpart H em O

Error: Contact State/Province field is empty!

===

Figure 8.7-2: Data log of unsuccessful registration with missing contact state of Subscriber device
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Section 8 Testing data

Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact zip code k
Specification FCC Part 15 Subpart H Nem O

8.8  FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact zip (postal) code

8.8.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vii) Address for the contact person

8.8.2 Test summary

Test date October 16, 2018

8.8.3 Observations, settings and special notes

EUT was configured with incomplete information: contact zip (postal) code field was left intentionally blank (instead of L3R OE8). It was verified, that after
detecting missing contact information, EUT did not send any form request to database, the EUT stopped the transmission.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.8.4 Test data

Error: Contact Postal Code field is empty!

Figure 8.8-1: Data log of unsuccessful registration with missing contact zip (postal) code of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact zip code N k
Specification FCC Part 15 Subpart H em O

Error: Contact Postal Code field is empty!

]

Figure 8.8-2: Data log of unsuccessful registration with missing contact zip (postal) code of Subscriber device

Report reference ID: ~ 358506-1TRFWL Page 28 of 64
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact city N k
Specification FCC Part 15 Subpart H em O

8.9 FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact city

8.9.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vii) Address for the contact person

8.9.2 Test summary

Test date October 16, 2018

8.9.3 Observations, settings and special notes

EUT was configured with incomplete information: contact city field was left intentionally blank (instead of Markham). It was verified, that after detecting
missing contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.9.4 Test data

Error: Contact City field is empty!

Figure 8.9-1: Data log of unsuccessful registration with missing contact city of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact city N k
Specification FCC Part 15 Subpart H em O

Error: Contact City field is empty!

Figure 8.9-2: Data log of unsuccessful registration with missing contact city of Subscriber device
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Section 8 Testing data

Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact country N k
Specification FCC Part 15 Subpart H em O

8.10 FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact country

8.10.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(vii) Address for the contact person

8.10.2 Test summary

Test date October 16, 2018

8.10.3 Observations, settings and special notes

EUT was configured with incomplete information: contact country field was left intentionally blank (instead of CA). It was verified, that after detecting missing
contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.104 Testdata

Error: Contact Country field is empty!

Figure 8.10-1: Data log of unsuccessful registration with missing contact country of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(vii) Unsuccessful registration due to incomplete information — contact country N k
Specification FCC Part 15 Subpart H em O

Error: Contact Country field is empty!

(|

Figure 8.10-2: Data log of unsuccessful registration with missing contact country of Subscriber device
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Section 8 Testing data

Test name FCC 15.713(g)(3)(viii) Unsuccessful registration due to incomplete information — contact email N k
Specification FCC Part 15 Subpart H em O

8.11 FCC 15.713(g)(3)(viii) Unsuccessful registration due to incomplete information — contact email

8.11.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(viii) Email address for the contact person

8.11.2 Testsummary

Test date October 16, 2018

8.11.3 Observations, settings and special notes

EUT was configured with incomplete information: contact email field was left intentionally blank (instead of support@rdicom.com). It was verified, that after
detecting missing contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.114 Testdata

Error: Invalid Email address!

Figure 8.11-1: Data log of unsuccessful registration with missing contact email of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(viii) Unsuccessful registration due to incomplete information — contact email N k
Specification FCC Part 15 Subpart H em O

Error: Invalid Email address!

Figure 8.11-2: Data log of unsuccessful registration with missing contact email of Subscriber device
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Section 8 Testing data

Test name FCC 15.713(g)(3)(ix) Unsuccessful registration due to incomplete information — contact telephone N k
Specification FCC Part 15 Subpart H em O

8.12 FCC 15.713(g)(3)(ix) Unsuccessful registration due to incomplete information — contact telephone

8.12.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(xi) Phone number for the contact person

8.12.2 Test summary

Test date October 16, 2018

8.12.3  Observations, settings and special notes

EUT was configured with incomplete information: contact telephone field was left intentionally blank (instead of +1 905-479-8344). It was verified, that after
detecting missing contact information, EUT did not send any form request to database.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was not re-initiated. Once the device detects an invalid registration field, the device flagged the error
in the GUI.

8.124 Testdata

Error: Contact Phone field is empty!

Figure 8.12-1: Data log of unsuccessful registration with missing contact telephone of Base station device
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Section 8 Testing data
Test name FCC 15.713(g)(3)(ix) Unsuccessful registration due to incomplete information — contact telephone N k
Specification FCC Part 15 Subpart H em O

Error: Contact Phone field is empty!

Figure 8.12-2: Data log of unsuccessful registration with missing contact telephone of Subscriber device
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Section 8 Testing data
Test name FCC 15.713(e)(6) Unsuccessful registration due to HAAT > 250 m k
Specification FCC Part 15 Subpart H Nem O

8.13 FCC 15.713(e)(6) Unsuccessful registration due to HAAT > 250 m

8.13.1 Definitions and limits

A fixed device with an antenna height above ground that exceeds 30 meters or an antenna height above average terrain (HAAT) that exceeds 250 meters
shall not be provided a list of available channels.

8.13.2 Test summary

Test date October 17, 2018

8.13.3  Observations, settings and special notes

EUT was configured with information that included a location with HAAT of more than 250 m (Mt. Hood at latitude45.3648 N and longitude 121.6732W). It
was verified, that after database rejection, the EUT didn’t start the transmission.

To test this feature the device was configured with invalid information and requested to transmit on the channel. Once the database responded with an
empty channel list as a result of the antenna height above ground, or excessive HAAT, the EUT didn’t start to transmit. Subscriber unit was waiting for the
information from Base station and didn’t start transmission as well.

8.13.4 Testdata

000 Ellip: 10 605 MHz.
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
] (=] m} ] o Radio temperature: ~ 40°C / 104°F Act Links: 1
System Messages Clear Log

10/17/2018 17:41:17 1086 - WSDB[CHANNEL_LIST]: processing channel list response.
10/17/12018 17:41:16 1086 - WSDB[CHANNEL_LIST]: reading channel list response.
10/17/2018 17:41:15 1086 - WSDB[CHANNEL_LIST]: sending channel list request.

10/17/2018 17:41:13 1086 - SSLClient: "paws-usa.wavedb.com" resolved to "51.141.50.62" .
10/17/2018 17:41:12 1086 - WSDB[CHANNEL _LIST]: connecting.

10/17/2018 17:41:12 1086 - WSDB[REGISTRATION]: ==> CHANNEL _LIST.

10117/2018 17:41:12 1086 - TRATION]: i i

10/117/2018 17:41:12 1086 -W TRATION]: pi i i

10/17/12018 17:41:07 1086 - WSDB[REGISTRATION]: reading registration response.
10/17/2018 17:41:06 1086 - WSDB[REGISTRATION]: sending registration request.

10/17/2018 17:41:03 1086 - SSLClient: "paws-usa.wavedb.com" resolved to "51.141.50.62" .
10/17/2018 17:41:03 1086 - WSDB[REGISTRATION]: opening SSL connection.

10/17/2018  17:41:03 1086 - WSDB[REGISTRATION]: building registration request.

10/17/2018 17:41:03 1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

10/17/2018 17:41:03 1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.
10/17/2018 17:23:57 1078 - GPS number of satellites used: OK

Figure 8.13-1: Data log of unsuccessful registration with restricted HAAT location of Base station device
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Section 8
Test name
Specification

Testing data

FCC 15.713(e)(6) Unsuccessful registration due to antenna height that exceeds 30 m

FCC Part 15 Subpart H

@emko

8.14 FCC 15.713(e)(6) Unsuccessful registration due to antenna height that exceeds 30 m

8.14.1 Definitions and limits

A fixed device with an antenna height above ground that exceeds 30 meters or an antenna height above average terrain (HAAT) that exceeds 250 meters
shall not be provided a list of available channels.

8.14.2 Test summary
Test date October 17, 2018
8.14.3 Observations, settings and special notes

EUT was configured with information that included an antenna height that exceeded 30 m limit (input was 31 m). It was verified, that after database
rejection, the EUT stopped the transmission.

To test this feature the device was initially configured with valid information and allowed to transmit on the channel. The registration information was then
modified to render it invalid and a registration request was re-initiated. Once the database responded with an empty channel list as a result of the antenna
height above ground, the EUT stopped to transmit. For the Base station device, during the initial power up and registration, if the database returns an empty
channel list, it will not turn on the transmitter. For the Subscriber device, the EUT will perform a passive scan and will attempt to connect to a Base station
device on a channel where it detects a beacon. If the database responds with an empty channel list, or the device is unable to connect to the database, it will
cease to transmit on the channel.

8.144 Testdata

ROL-3000 Elipse (192:466.3210) 545 MHz GMT-0400 iahtTime)  RDL-3000 Elipse (192463.3210) 545 Mhz
Wisieas Elfernak Wireless Ethernet
a8 BOE A e waiss o e Link Signal  Link 100 FD Unsaved Data: No SWVer  3.97.354MAIN)
0] 5] o o o Radio temperature: 33°C /1 91°F Act Links: 0
System Messages Clear Log :
WSDB Configuration/Control
) BICHANNEL _LIST): channel list response error: "Fixed devices must not have height AGL above 30m, T 1
2 5

000d, 00:01:23 1086 - WSDB[CHANNEL_LIST]: processing channel list response. :

000d, 00:04:21 1086 - WSDB[CHANNEL_LIST]: reading channel list response. FCC Identifier QC8-RDL3000RMF

000d, 00:01:45 1086 - WSDB[CHANNEL_LIST]: sending channel list request. :

000d, 00:04:41 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" . WSDB URL |sandbox-paws.wsdb.uk

000d, 00:01:40 1086 - WSDB[CHANNEL_LIST]: connecting. ;

000d, 00:00:55 1077 - GPS number of satellites used: Low Seral Numbe A0 SCHEI0:

:00:55 1068 - WSDBICHANNEL_LISTJ: channe lst respons: dcevices | Double click here o togglethe chronological orderof ) Device Type Fixed

000, 00:00:55 1086 - WSDB[CHANNEL_LIST]: processing channel list response. Use GPS

000d, 00:00:52 1086 - WSDB[CHANNEL_LIST]: reading channel list response. :

000d, 00:00:46 1086 - WSDBCHANNEL_LIST]: sending channel list request. Latitude @c @E @ North v
000d, 00:00:44 1061 - GPS unit [sw=7.03 (45969) 1 : {

000d, 00:00:42 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.401" [0k 4o o7 logog |- M
000d, 00:00:42 1086 - WSDB[CHANNEL_LIST]: connecting. iy >
000d, 00:00:42 1036 - WSDBIREGISTRATION]: ==> CHANNEL_LIST. Antenna Height :‘ meters
000d, 00:00:42 1086 RATION]: registrati 102 feet
000d, 00:00:42 1086 RATION]: i response.

000d, 00:00:37 1086 - WSDB[REGISTRATION]: reading registration response. Owner Name redline

000d, 00:00:35 1086 - WSDB[REGISTRATION]: sending registration request. :

000d, 00:00:32 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141,54.401" . Contact Name D

000d, 00:00:32 1086 - RATION}: opening SSL conn ot Aest A [s02 Town CenterBva_|

000d, 00:00:32 1086 - WSDB[REGISTRATION]: building registration request. L

000d, 00:00:32 1086 - RATION_CHECK]: ==> Contact City [Markham

000d, 00:00:32 1086 - WSDB[INIT]: ==> iniialization. :

000d, 00:00:32 1086 - WSDB[INITL: it sent successful. Contact State/Province [on

000d, 00:00:32 1086 - WSDBINIT]: processing init response. -

000d, 00:00:28 1076 - Software Version: 3.97.864(MAIN) Contact Postal Code |L3R 0E8

000d, 00:00:28 1047 - MAC Initialization: OK

000d, 00:00:27 1086 - WSDB[INIT]: reading init response. Contact Country CA

000d, 00:00:27 1086 - WSDBINIT]: sending INIT request.

000d, 00:00:26 2064 - SSH DSA KEY missing, using default key Contact Email @l

000d, 00:0026 2093 - Wireless Security Certificates missing T [rosasn |

000d, 00:00:26 1047 - MAC Initialization: OK L

000d, 00:00:24 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101"

Figure 8.14-1: Data log of unsuccessful registration with restricted antenna height of Base station device
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Section 8 Testing data

Test name FCC 15.713(e)(6) Unsuccessful registration due to antenna height that exceeds 30 m N k
Specification FCC Part 15 Subpart H em O
RDL-3000 Ellipse (192.168.3.210) 545 MHz Wed Oct 17 2018 08:32:28 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: No SW Ver: 3.97.864(MAIN)
] = o o (] Radio temperature: 33°C 1 91°F Act Links: 0
WSDB Status
FCCID QC8-RDL3000RMF
'WSDB URL sandbox-paws.wsdb.uk
Location 33°37'14.5230" North, 100°19'22.0788" West
Server Connectivity Status SUCCESS
istrati Ti Wed, 17 Oct 2018 12:31:11 GMT
Registration Status SUCCESS
Channel List Response Timestamp Wed, 17 Oct 2018 12:31:55 GMT
Channel List Response Status FAILURE
Number of Available Channels 0
Selected Channel 26
Refresh Time 0 sec
Expiry Time 0 sec
Current EIRP 0
Figure 8.14-2: Data log of unsuccessful registration with restricted antenna height empty channel list
ROL-3000 Enterprise (192168.3.263) 605 MKz \Wed Oct 17 2018 11:19:56 GMT-0400 (Eastern Daylight Time) 'RDL-3000 Enterprise (192.168.3.253) 605 MHz Wed Oct 17 2048 11:20:40 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN) A ; ’
o o o o o Radio temperature:  42°C /108 At 1 Link Signal Link 100 FD Unsaved Data: Yes SﬂWn 3.97.364(MAIN)
B B o o o Radio temperature: ~ 42°C 1 108°F Act Links: 1
Clear L :
System Messages L WSDB Configuration/Control
000d, 05:59:22 1088 - WSDB[CHANNEL_LIST): channel list response error: "Fixed devices must not have height AGL above 30m, found 34.0m", o -
retry B Registration nformation.
000d, 05:5%:22 1086 - WSDBICHANNEL_LIST]: processing channel list response. FCC Identifier QCB-RDL3000RMF
000d, 0:59:1  1086- _LIST]: readi st response.
1086 - WSDBICHANNEL _LIST]: sending channel list request. WSDB URL sandbox-paws.wsdb.uk
1086 - SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" . Serial Number 399RM13390005
3 g < 5 |: connecting.
000d, 0:59:17 1086 - WSDB[REGISTRATION]: ==> CHANNEL _LIST. Device Type Fixed
000d, 05:59:17 1086 istrati
000d, 05:59:47 1086 - response. Use GPS
000d, 05:59:1 1086 reading response. .
000d, 055840 1086- sending registration request. e
000d, 05:59:07 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" . Longitude "|West v
000d, 06:59:07 1086 opening SSL
000d, 05:50:07 1086 - WSDB[REGISTRATION]: building registration request. Antenna Height 3 meters
000d, 0:59:07 1086 |_CHECK]: => 102 feet
000d, 05:59:07  1086- i ]: ==> WSDBA_STATE | |_CHECK. .
000d, 05:63:07 1036 - WSDB[CHANNEL_LIST]: ==>WAIT_REFRESH. Owner Hame Redline
000d, 05:53:07 1086 - WSDBICHANNEL_LIST]: channel list update successful. Contact Hame
000d, 05:53:07 1086 - WSDB[CHANNEL_LIST]: processing channel list response.
000d, 05:53:00 1086 - _LIST]: reading list response. Contact Street Address 302 town center bivd
000d, 05:52:59 1086 - WSDB[CHANNEL_LIST]: sending channel list request. .
000d, 05:52:56 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" . Contact City
000d, 05:52:56 1086 - WSDB[CHANNEL_LIST]: connecting. =
000d, 05:52:56 1086 - WSDB[REGISTRATION]: ==> CHANNEL_LIST, o
i o couse
000d, 05:52:56 1086 - response.
000d, 05:52:51 1086 - WSDBIREGISTRATION]: reading registration response. Contact Country D
000d, 05:52:50 1086 - sending regi: ion request. ¢ Email ”
000d, 05:52:47 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" . ontact Emal
Lol Ll e e S Contact Phone 9054798344
000d, 05:52:47 1086 - WSDB[REGISTRATION]: building registration request.
000d, 0:52:47  1086- :==>
Figure 8.14-3: Data log of unsuccessful registration with restricted antenna height of Subscriber device
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Section 8 Testing data

FCC 15.713(g)(3)(i) and (ii) Unsuccessful registration due to incomplete information — FCC ID and
Test name .
Serial number Nem ko

Specification FCC Part 15 Subpart H

8.15 FCC 15.713(g)(3)(i) and (ii) Unsuccessful registration due to incomplete information — FCC ID and Serial
number

8.15.1 Definitions and limits

(3) The white space device registration database shall contain the following information for fixed white space devices:
(i) FCC identifier (FCC ID) of the device;
(ii) Manufacturer's serial number of the device

8.15.2 Test summary

Test date October 16, 2018

8.15.3  Observations, settings and special notes

The registration interface does not contain a mechanism by which the serial number or the FCC ID of the radio can be changed. The FCC ID and serial number
are flash-programmed during the manufacturing process and could not be changed without being returned to the manufacturer.
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Section 8 Testing data
Test name FCC 15.713(a)(3) Relocation of fixed TVBD

Specification FCC Part 15 Subpart H Nem kO

8.16 FCC 15.713(a)(3) Relocation of fixed TVBD

8.16.1 Definitions and limits

The white space database serves the following function:
(3) To register the identification information and location of fixed white space devices and unlicensed wireless microphone users.
The Data base will not provide a channel list for a fixed TVBD at a location other than that registered.

8.16.2 Test summary

Test date October 16, 2018

8.16.3  Observations, settings and special notes

The implementation of the location input prevents the radio from requesting channels from another location other than the last successful registration. It is
not possible for the user to input location information into the radio that would result in a channel request from a different location other than the current
registration location. In the event of a change in the input location information, a new registration and channel request are sent using the same entered
registration location information.
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Section 8 Testing data
Test name FCC 15.711(c)(2)(iii), FCC 15.711(h) Fixed & Mode Il TVDB database update k
Specification FCC Part 15 Subpart H Nem O

8.17 FCC 15.711(c)(2)(i), FCC 15.711(h) Fixed & Mode Il TVDB database update

8.17.1 Definitions and limits

Each fixed white space device must access a white space database over the Internet to determine the available channels and the corresponding maximum
permitted power for each available channel that is available at its geographic coordinates, taking into consideration the fixed device's antenna height above
ground level and geo-location uncertainty, prior to its initial service transmission at a given location. Testing in accordance with KDB 416721 D01, Ill (2)(e)

8.17.2 Test summary

Test date October 16, 2018

8.17.3  Observations, settings and special notes

EUT was configured with proper registration information and the successful registration was verified. Database URL was modified from sandbox-
paws.wsdb.uk to sandbox-paws.wsdb.ca. After the time of channel allocation has passed it was verified that without the proper database access the EUT
received empty channel list and stopped the transmission. Then the URL was changed back to and it was verified that with the proper database access the
EUT received a channel list and started the transmission. Testing was repeated with Base station disconnected from the internet and it was verified, that after
refresh time of 20 minutes both EUTs ceased transmission.

8.174 Testdata

Wireless Ethernet Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.859(MAIN) Link  Signal Link 100 FD Unsaved Data: Yes SV Ver: 3.97.859(MAIN)
B B O @O o Radio temperature:  41°C 106 Act Links: 0 B B E B B Radio temperature:  39°C/102°F Act Links: 0
WSDB Status
System Messages el
000d, 01:03:51 1086 - SSLClient: "sandbox-paws.wsdb.ca” resolved to "199.59.242.151" . FCcCin QL5
000d, 01:03:51 1086 - WSDB[REGISTRATION]: opening SSL connection. WSDB URL sandbox-paws.wsdb.ca
000d, 01:03:51 1086 - WSDB[REGISTRATION]: building registration request. LRE 5 A
000d, 01:03:37  1075- Link (4) [00:09:02:16:3D:16]: DOWN Server Connectivity Status FAILURE
000d, 01:03:37 083 - WSDB[REGIS N]: channel list expired. Registration Response Timestamp
000d, 01:03:37 1084 - TV channel list lrom WSDB has exp!red TXis OFF. Registration Status FAILURE
PSR v 10N]: connection failure: "TCP Connect Failure", retry in 15 seconds Channel List Response Timestamp
d, 01:03:3 Channel List Response Status FAILURE
000d, 01:02:21 1086 - SSLClient: “:andbox-paws.w:dh.ca“ resolved to "199.59.242.151" . Number of Available Channels 0
000d, 04:02:21 1086 - WSDB[REGISTRATION]: opening SSL connection. Selected Channel 2
000d, 01:0221 1086 - WSDB[REGISTRATION]: hulidmg registration reques( Refresh Time 0sec
000d 6 1 T ailure' Expiry Time 0sec
Current EIRP 80
- WSDB[REGISTRAT!ON] opening SSL connection.
-WSDB[REGISTRATION] bmidlng registration requesl
S f T tr I ; G“H I n

000d, 00:59:20 1086 -WSDB[REGISTRATION] building registration reque:( e =
000d, 00:59:20 1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION. / 12 ¥ 13
000d, 00:59:20 1086 - WSDBWAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.

000d, 00:58:36 1086-WSDB[CHANNEL LIST] ==> WAIT_REFRESH.

501617 18 (19 (20 | 2
2 28 30 3

s I 3 % 0 M
e (42 (03 (a0 ) 45 /46 (a1 /48 )\ 48 (50 (&1

000d, 00:58:36 1036<WSDB[CHANNEL LIS1'] processing channel list response.

000d, 00:58:29 1086 - WSDB[CHANNEL_LIST]: reading channel list response.

- WSDB[CHANNEL_LIST]: sending channel list request.

- SSLClient: "sandbox-paws.wsdb.uk" resolved to "51.141.54.101" .

000d, 00:57:25 1086 - WSDB[CHANNEL_LIST]: channel list update successful.

Figure 8.17-1: Data log of successful and then unsuccessful registration due to wrong database URL of Base station device
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Section 8

Testing data

Test name FCC 15.711(c)(2)(iii), FCC 15.711(h) Fixed & Mode Il TVDB database update N
Specification FCC Part 15 Subpart H eka
RBW 3 Muz
vBW 10 Mz
Ref 30 dBm ~ate 40 aB swr 60 s
3%
L2o
-
==,
|-
|-
|-so
. i S T e Lk £ it
L-so
|-<o
70
Center 542 mnz 6 =/
Date: 16.0CT.2018 12:52:23
Figure 8.17-2: Transmission termination after wrong database URL of Base
station device
ROL3000 Elipse (152168.3.210) 542 Mz Tue Oct 16 2018 1236:35 GMT-0400 (Eastern Daylight Time) i 542 MHz. "
'ROL-3000 Ellipse (192.168.3.210) Tue Oct 16 2018 12:36:57 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet .
5 g 5 Wireless Ethernet
LE’I" 5'95‘" LI'E‘I" 1E°]° E g:;i::te:mnpa:amre- e P ) Link Signal Lk 100 FD Unsaved Data: Yes SWler  397.859(MAIN)
: g o o B B B Radio temperature:  37°C/ 99°F Act Links: 1
System Messages Clear Log WSDB Status
000d, 01:07:01 1086 - WSDB[CHANNEL _LIST]: reading channel list response. £ WSDB S
000d, 01:07:00 1086 - WSDB[CHANNEL_LIST}: sending channel list request. = o oo
000d, 01:06:57 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.441.54.401" . Mﬂ'ﬁl
000d, 01:06:57 1086 - WSDB[CHANNEL_LIST]: connecting. I WSDB URL sandbox-paws.wsdb.uk
000d, 01:06:57 1086 - WSDB[WAIT_REFRESH]: ==> CHANNEL_LIST. - g 2
000d, 01:06:04 1074 - Link (4) [00:09:02:16:3D:16]: UP Server Connectivity Status SUCCESS
000d, 01:06:58 1047 - MAC Initialization: OK Registration Response Timestamp Tue, 16 Oct 2018 16:34:57 GMT
000d, 01:05:57 1086 - WSDB[CHANNEL_LIST]: ==> WAIT_REFRESH. Registration Status SUCCESS
000d, 01:05:57 1086 - WSDB[CHANNEL_LIST]: channel list update successful. Channel List Response Timestamp Tue, 16 Oct 2018 16:35:14 GMT
000d, 01:05:57 1086 - WSDB[CHANNEL_LIST]: processing channel list response. Channel List Response Status SUCCESS
000d, 01:05:43 1086 - WSDB[CHANNEL_LIST]: reading channel list response. Number of Available Channels 2
000d, 01:05:37 1086 - WSDB[CHANNEL_LIST]: sending channel list request. Selected Channel 2%
000d, 01:05:33 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.441.54.401" . Refresh Time e
000d, 01:05:33 1086 - WSDB[CHANNEL_LIST]: connecting. T TR
0000, 01:05:33 1086 - WSDB[REGISTRATION]: ==> CHANNEL LIST. il :
Current EIRP 80

00d, _01:05:16
000d, 01:05:15
000d, 01:05:15
01:05:15
000d, 01:05:15

1086 - WSDB[REGISTRATION]: registration successful.

1086 - i response.

1086 - WSDB[REGISTRATION]: reading registration response.

1086 - WSDB[REGISTRATION]: sending registration request.
08 i 9 g

jent:"san s w K" resolved to
1086 - WSDB[REGISTRATION]: opening SSL connection.
1086 - WSDB[REGISTRATION]: building registration request.
1086 - |_CHECK]: =>

1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.

Failure", retry in 15 seconds.

1086 - WSDB[REGISTRATION]: building registration request.
1075 - Link (4) [00:09:02:16:30:1
8 - WSDB[REGISTRATION]: channe! list expired
1084 - TV channel list from WSDB has expired. TX is OFF.
08| ATION]: c: c

10 TCP connect failure.

1086 - SSLClient: "sandbox-paws.wsdb.ca" resolved to "199.59.242.151" .
opening SSL.

GISTRATION]: building registration request.
tion failure: "TCP Conny

Failure", retry in 15

Failure", retry in 15 seconds.

nnect failure.

1086 - SSLClient: "sandbox-paws.wsdb.ca” resolved to "199.59.242.151" .
1086 - opening SSL.

1086 - WSDB{REGISTRATION]: building registration request.

10
10 CP connect failure.

1086 - SSLClient: "sandbox-paws.wsdb.ca” resolved to "199.59.242.151" .

tion failure: "TCP Connect Failure”, retry in 15 seconds.

4

5

6

7

Figure 8.17-3: Data log of unsuccessful registration and then successful registration with proper database URL of Base station device

Report reference ID:
Applicant:

358506-1TRFWL
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Section 8 Testing data

Test name FCC 15.711(c)(2)(iii), FCC 15.711(h) Fixed & Mode Il TVDB database update

Specification FCC Part 15 Subpart H

are from the master device:

'RDL-3000 Ellipse (182.68.3.210) 605 MHz.

Wireless Ethernet

Link Signal Link 100 FD Unsaved Data: Yes SWVer: 3.97.864(MAIN)

B B o 0O O Radio temperature:  36°C / 97°F Act Links: 0
System Messages Clear Log
101712018 1086 - SSLClient: "sandbox-paws.wsdb.ca" resolved to "199.59.242.151" ,

101712018
10172018

1086 - WSDB[REGISTRATION]: opening SSL connection.
1086 - WSDB[REGISTRATION]: building registration request.

1088 -V ction failure: “TCP Connect Failure”, retry

108! nect failure.

1086 - SSLClient: "sandbox-paws.wsdb.ca" resolved to "199.59.242.151"
1086 - WSDB[REGISTRATION]: opening SSL connection.

1086 - WSDB[REGISTRATION]: building registration request.

1075 - Link (4) [00:09:02:16:30:16]: DOWN

1084 - TV channel list from WSDB has expired. TX is OFF.

01712018
10172018
101712018
10172018
101712018
101712018
07018 4

10172018
10172018
101712018

104712018

1086 - WSDB[REGISTRATION]: opening SSL connection.
1086 - WSDB[REGISTRATION]: building registration request.

ATION]: co ailu C t Failure”, retry in 15 sel

1088 - S et failure

1086 - SSLClient: "sandbox-paws.wsdb.ca" resolved to "199.59.242.151" .
1086 - WSDB[REGISTRATION]: opening SSL connection.
1086 - WSDB[REGISTRATION]: building registration request.

tion failure: “TCP Connect Failure”, retry in 15 seconds.

10172018
101712018
101712018

1 i tfailure.

101712018 1086 - SSLClient: "sandbox-paws.wsdb.ca" resolved to "199.59.242.151" .
104712018 1086 - WSDBIREGISTRATION]: opening SSL connection.

101712018 1086 - WSDB[REGISTRATION]: building registration request.

101712018 1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

101712018 1086 - WSDB[WAIT_REFRESH]: ==>WSDBA_STATE_REGISTRATION_CHECK.
1011712018 1086 - WSDB[CHANNEL _LIST]: ==> WAIT_REFRESH,

101712018 1086 - WSDB[CHANNEL_LIST]: channel list update successful.

1014712018 1086 - WSDB[CHANNEL_LIST]: processing channel list response.
1011712018 1086 - WSDB[CHANNEL_LIST]: reading channel list response.

101712018 1086 - WSDB[CHANNEL_LIST]: sending channel list request.

101712018 1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" .
101712018 1086 - WSDB[CHANNEL_LIST]: connecting.

ANM7IMR ANRR _ WISNAMFAISTRATIONT: ==> CHANNFI 18T

Figure 8.17-4: Data log of Base station successful registration and then transmission within the allocated time with internet access of Subscriber device

RBW 1 MHz
VBW 10 MHz
Ref 27.9 dBm Att 40 aB SWT 60 =

Ortfet 17[° am

|20 =

=

i

Center 605 MHz 6 s/

Date: 17.0CT.2018 12:48:58

Figure 8.17-5: Transmission termination of Subscriber device after
unsuccessful registration of Base station device due to wrong database URL

Report reference ID: ~ 358506-1TRFWL
Applicant:  Redline Communications
Model:  RDL-3000 Ellipse and RDL-3000 Enterprise

Wireless Ethernet

@emko

Subscriber device stopped transmission when Base station device received unsuccessful registration with the database due to wrong URL. The following logs

Link  Signal Link 100  FD Unsaved Data: SW Ver: 3.97.864(MAIN)
BB B E B Radio temperature:  38°C/ 100°F Act Links: 0
WSDB Status
FCCID QC8-RDL3000RMF
WSDB URL sandbox-paws.wsdb.ca
Location 0°0°0.0000" North, 0°0°0.0000" East
Server Connectivity Status FAILURE
Registration Response Timestamp
Registration Status FAILURE
Channel List Response Timestamp
Channel List Response Status FAILURE
Number of Available Channels 0
Selected Channel 3
Refresh Time 0sec
Expiry Time 0sec
Current EIRP. 3

23 (4
213 1
2 B u
2 13 %
28 .

Ref 27.9 dBm Att

15
25
35
45

a0

ae

16
26

46

7
1
27
37

o

RBW 1 MHz

VBW 10 MHz

SWT 60 =

8
18
28
38

4

9
19
29
39
49

10
20
30
40
50

Ortfet 17[° am

|20

=

i

Center 605 MHz

Date: 17.0CT.2018 12:52:13

1"

2

31
LY
o1

Figure 8.17-6: Transmission started of Subscriber device after successful

registration of Base station device with proper database URL
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Section 8 Testing data

Test name FCC 15.711(c)(2)(iii) Low-power auxiliary device protection k
Specification FCC Part 15 Subpart H Nem O

8.18 FCC 15.711(c)(2)(iii) Low-power auxiliary device protection

8.18.1 Definitions and limits

Each fixed white space devices shall access the database at least once a day to verify that the operating channels continue to remain available. Each fixed
white space device must adjust its use of channels in accordance with channel availability schedule information provided by its database for the 48-hour
period beginning at the time the device last accessed the database for a list of available channels.

Use of database protected entity interface to register protection for a low-power auxiliary device in the same location and channel which EUT has selected

and operating. The registered protection for the low-power auxiliary device should be scheduled within the next 48-hour period. Testing in accordance with
KDB 416721 DO1, Il (2)(1).

8.18.2 Test summary

Test date October 17, 2018

8.18.3  Observations, settings and special notes

EUT was configured with proper registration information and the successful registration was verified. The channel expiration time for testing purposes was
reduced to 5 minutes. Meantime it was scheduled with WSDB that channel 30 would be registered for low-power device. After the time of channel allocation
of the EUT has passed it was verified that the EUT stopped the transmission on the temporary restricted and removed from the channel list. Since EUT is not
waiting 48 hours for the push notification but rather following refresh rate of 20 minues.

8.184 Testdata

S USA TVWS Protected Entity Registration
Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: Ho SW Ver: 3S7864MAN) G
0o o E B ® Radio temperature:  41°C 106°F Act Links: 1
WSDB Status
Station Information
Statug Channel Number(z)* 30 Callzign® TEST-SIGN
FcCiD QCE-RDL3000RMF
o P
Location 3338'14.5220" North, 100°49'22.0788" West ' s
Registration Response Timestamp Wed, 1700t 2018 434634 GUT Location & Duration
Registration Status SUCCESS
Channel List Response Timestamp Wed, 17 Oct 2018 14:06:55 GMT Location (NADS3)  cxcrt [N Ducition
Channel List Response Status SUCCESS
m e Latitude® 3 %38 [ 208" N[v Start Time (UTC)" October 17, 2018 230 PM
Selected Channel £l |
. Langitude® 100 f§°19 Bl 2o7mels " W |v End Time (UTC)" October 17, 2018 6:00 PM
Expiry Time 1 day, 13 h, 39 min, 37 sec
Current EIRP 40
Contact Details
2 Channel List . - - - - Contact Name*
2 (3 a5 e 789 ) 1) n —
- ool S a— = = P - ; = i &
12 (13 )( 14 )( 15 }( 16 )( 17 ) 18 }( 19 )( 20 ) 21 .
(22 J 23 } 24 ) 25 ) 26 ) 27 ) 28 ) 29 J. 30 i 31 ) o
‘ = e e o e = o = 2IP Code 79236
32 1 33 ) 34 ) 35 (36 ) 37 ) 38 39 | 40 M oo 1802758777

42 (43 (44 (45 46 (47 48 (49 (50 | 51

Figure 8.18-1: Data log of successful registration and transmission of Base station device within the allocated time at the channel 30. Registration of LP device
on the channel 30 on the same coordinates in the database.
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Section 8
Test name
Specification

Testing data

FCC Part 15 Subpart H

Wireless Ethernet

Link Signal Link 100 FD Unsaved Data: Yes SW Ver:

B B B B & Radio temperature:  38°C / 100°F Act Links:
System Messages

FCC 15.711(c)(2)(iii) Low-power auxiliary device protection

3.97.864({MAIN)
0

Clear Log

101712018 14:54:45
101712018 14:54:15
101712018 14:54:45
101712018 14:54:15
101712018 14:54:08
101712018 14:54:07
10172018 14:54:05
101712018 14:54:04
101712018 14:54:04
101712018 14:54:04
101712018 14:54:04
101712018 14:53:59
10172018 14:53:58
10172018 14:53:55
101712018 14:53:55
101712018 14:53:55
10172018 14:53:55
10172018 14:53:55
101712018 14:53:14
101712018 14:52:45
101712018 14:52:38

1086 - WSDB[CHANNEL_LIST]: ==> WAIT_REFRESH.

1083 - WSDB does not allow current frequency. TX is OFF.

41086 - WSDB[CHANNEL_LIST]: channel list update successful.

4086 - WSDB[CHANNEL _L!! ocessing channel list response.

1086 - WSDB[CHANNEL _LL! ading channel list response.

1086 - WSDB[CHANNEL_LIST]: sending channel list request.

1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" .
1086 - WSDB[CHANNEL_LIST]: connecting.

1086 - WSDB[REGISTRATION]: ==> CHANNEL _LIST,

1086 - WSDB[REGISTRATION]: registration successful.

1086 - WSDB[REGISTRATION]: processing registration response.

1086 - WSDB[REGISTRATION]: reading registration response.

1086 - WSDB[REGISTRATION]: sending registration request.

1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" .
1086 - WSDB[REGISTRATION]: opening SSL connection.

1086 - WSDB[REGISTRATION]: building registration request.

1086 - WSDB[REGISTRATION_CHECK]: ==> REGISTRATION.

1086 - WSDB[WAIT_REFRESH]: ==> WSDBA_STATE_REGISTRATION_CHECK.
4075 - Link (4) [00:09:02:46:30:46]: DOWN

1074 - Link (4) [00:09:02:16:30:16]: UP

1047 - MAC Initialization: OK

1086 - WSDB[CHANNEL LIST]: ==> WAIT_REFRESH.

1083 - WSDB does not allow current frequency. TX is OFF.

4086 - WSDB[CHANNEL_LIST]: channel list update successful.

1086 - WSDB[CHANNEL_LL! ocessing channel list response.

1086 - WSDB[CHANNEL _LIST]: reading channel list response.

41086 - WSDB[CHANNEL_LIST]: sending channel list request.

1086 - SSLClient: "sandbox-paws.wsdb.uk” resolved to "51.141.54.101" .

101712018 14:47:22
101712018 14:47:22
101712018 14:47:15
101712018 14:47:14
101712018 14:47:11

10/17/2018 14:47:11 1086 - WSDB[REGISTRATION]: ==> CHANNEL_LIST.

10/17/2018 14:47:11 1086 - WSDB[REGISTRATION]: registration successful.

1017/2018 14:47:11 1086 - il response.
101712018 14:47:06 1086 - WSDB[REGISTRATION]: reading registration response.
1011712018 14:47:05 1086 - WSDB[REGISTRATION]: sending registration request.

@mko

'RDL-3000 Ellipse (192.168.3.210) 569 MHz
Wireless Ethernet
Link  Signal Link 100 FD Unsaved Data: Yes SWVer: 3.97.864(MAIN)
B B B B @ Radio temperature:  40°C [ 104°F Act Links: 0
WSDB Status
FCCID QCB-RDL3000RMF
o db
Location 33°30'14.5156" North, 100°19'19.0850" West I
SoTeESS
Registration Response Timestamp Wed, 17 Oct 2018 14:53:57 GMT
Registration Status SUCCESS
Channel List Response Timestamp Wed, 17 Oct 2018 14:54:06 GMT
Channel List Response Status SUCCESS
Number of Available Channels 2
Selected Channel 30
Refresh Time 19 min, 43 sec
Expiry Time 1 day, 13 h, 5 min, 36 sec
Current EIRP 4

45 50 (51

44

Figure 8.18-2: Data log of reply from database and stopped transmission of Base station device on the channel 30 after registration of the channel 30 for low-
power device in the database. Channel 30 was excluded from the newly accepted channel list.

RDL-3000 Enterprise (192.168.3.253) 569 MHz Wed Oct 17 2018 11:00:32 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
(=] = O (] (] Radio temperature: 33°C I 91°F Act Links: 0
Status.

FCCID ‘QCS-RDL3I000RMF
WSDB URL sandbox-paws.wsdb.uk
Location 33°30'4.9987" North, 100°19°22.1083" West

Server Connectivity Status
Registration Response Timestamp
Registration Status

Channel List Response Timestamp
Channel List Response Status
Number of Available Channels
Selected Channel

Refresh Time

Expiry Time

Current EIRP

SUCCESS

Wed, 17 Oct 2018 14:52:55 GMT
SUCCESS

Wed, 17 Oct 2018 14:53:04 GMT
SUCCESS

23

30

12 min, 3§ sec

1 day, 12 h, 59 min, 33 sec

40

Figure 8.18-3: Subscriber device displaying the newly accepted channel list with channel 30 excluded from it.

358506-1TRFWL
Redline Communications
RDL-3000 Ellipse and RDL-3000 Enterprise
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Section 8 Testing data
Test name FCC 15.712 Interference protection requirements (Fixed and personal/portable) k
Specification FCC Part 15 Subpart H Nem O

8.19 FCC 15.712 Interference protection requirements (Fixed and personal/portable)

8.19.1 Definitions and limits

Using system management software or database, provide different location (coordinates) so that compliance with operating channel and power level is
shown under each of the scenarios outlined in §15.712. Include a sample scan showing the total channel power and adjacent channel emission settings for
test coordinates.

8.19.2 Test summary

Test date October 17, 2018

8.19.3 Observations, settings and special notes

EUT was configured with proper registration information and the successful registration was verified. The coordinates then were changed in accordance with
FCC 15.712 test scenarios. Updated channel list with unavailable channels was verified. Once the device gets updated channel list, the device flagged the
error in the GUl when trying to set the restricted channel.

Test scenarios were as follows:

(a) Digital television stations, and digital and analog Class A TV, low power TV, TV translator and TV booster stations.

(b) TV translator, Low Power TV (including Class A) and Multi-channel Video Programming Distributor (MVPD) receive sites.

(c) Fixed Broadcast Auxiliary Service (BAS) links.

(d) PLMRS/CMRS operations.

(e) Offshore Radiotelephone Service.

(f) Low power auxiliary services, including wireless microphones - Duplicate of earlier tests

(g) Border areas near Canada and Mexico.

(h) Radio astronomy services.

(i) 600 MHz service band. - No existing examples

(j) Wireless Medical Telemetry Service. - No existing examples

(k) 488-494 MHz band in Hawaii.
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Section 8
Test name
Specification

8.19.4 Testdata

Testing data

FCC 15.712 Interference protection requirements (Fixed and personal/portable)

FCC Part 15 Subpart H

Nemko

RDL-3000 Ellipse (192.168.3.210) 605 MHz Wed Oct 17 2018 13:47:68 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link  Signal Link 100  FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
" = HE #3 B Radio temperature:  40°C / 104°F Act Links: 1
WSDB Status
FCCID QC8-RDL3000RMF
I Location 36°23'0.0064" North, 86°30'0.0000" West I

Registration Response Timestamp
Registration Status
Channel List Response Timestamp

Channel List Response Status
Number of Available Channels

Selected Channel
Refresh Time
Expiry Time
Current EIRP

Wed, 17 Oct 2018 17:47:06 GMT
SUCCESS

Wed, 17 Oct 2018 17:47:15 GMT
SUCCESS

17

3%

19 min, 24 sec

1.day, 9 h, 12 min, 8 sec

3%

Figure 8.19-1: Received channel list for coordinates set in scenarios (a) and (b). DCA channel 18 at location coordinates 38.4N, 86.5W

RDL-3000 Ellipse (192.168.3.210) 503 MHz Wed Oct 17 2018 13:52:40 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
=] 5] o o o Radio temperature: 36°C 1 97°F Act Links: 0
WSDB Status
Statu
FCCID QCB8-RDL3000RMF

ao

I Location

39°47'59.9972" North, 80°0'0.0000" West I

Registration Response Timestamp

Registration Status

Channel List Response Timestamp
Channel List Response Status
Number of Available Channels

Selected Channel
Refresh Time
Expiry Time
Current EIRP

Wed, 17 Oct 2018 17:50:56 GMT
SUCCESS

Wed, 17 Oct 2018 17:51:06 GMT
SUCCESS

15

20

18 min, 35 sec

1 day, 9 h, 7 min, 28 sec

40

Figure 8.19-2: Received channel list for coordinates set in scenarios (a) and (b). DRT channel 34 at location coordinates 39.8N, 80.0W
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Section 8
Test name
Specification

Testing data

FCC 15.712 Interference protection requirements (Fixed and personal/portable)

FCC Part 15 Subpart H

[RDL-3000 Ellipse (192.168.3.210). 509 MHz, Wed Oct 17 2018 13:55:43 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
] =] o o [m] Radio temperature: 44°C 1 1M11°F Act Links: o
WSDB Status
Status
FCcCcio QC8-RDL3000RMF

o

I Location

35°39'35.9994" North, 114°00.0000" West I

Registration Response Timestamp
Registration Status

Channel List Response Timestamp
Channel List Response Status
Number of Available Channels
Selected Channel

Refresh Time

Expiry Time

Current EIRP

Wed, 17 Oct 2018 17:55:17 GMT
SUCCESS

Wed, 17 Oct 2018 17:55:26 GMT
SUCCESS

12

20

19 min, 50 sec

1 day, 11 h, 4 min, 23 sec

16

Nemko

Figure 8.19-3: Received channel list for coordinates set in scenarios (a) and (b). DTS channel 32 at location coordinates 35.66N, 114.0W

[RDL-3000 Ellipse (192.168.3.210) 509 MHz \Wed Oct 17 2018 13:59:14 GMT-0400 (Eastern Daylight Time)
Wireless Ethernet
Link Signal Link 100 FD Unsaved Data: Yes SW Ver: 3.97.864(MAIN)
=] =} [m] [m] o Radio temperature:  45°C / 113°F Act Links: 0
WSDB Status
FCCID QC8-RDL3000RMF
ILocalion 33°0'0.0000" North, 115°18'0.0109" West I

Ti
Registration Status

Channel List Response Timestamp
Channel List Response Status
Number of Available Channels
Selected Channel

Refresh Time

Expiry Time

Current EIRP

Wed, 17 Oct 2018 17:58:49 GMT
SUCCESS

Wed, 17 Oct 2018 17:58:58 GMT
SUCCESS

21

20

19 min, 55 sec

1 day, 11 h, 0 min, 56 sec

Figure 8.19-4: Received channel list for coordinates set in scenarios (a) and (b). DTV channels 22 and 36 at location coordinate 33.0N, 115.3W
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